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‘?K UL AT DBY CR2032 3V 220mAh
A 4 AR Chinese
Name of Sample | s 5 Lithium manganese dioxide battery DBV CR2032 3V 220mAh
English
Hiuthg 1121030518
Sample No.
EST ¥0s IO IR AT IR AT
Consignor /
& A I RH AT 2 Tl
Manufacturer Yichang inm Glory Technology Co., LTD
Hom) 7 i MErri €% Tl Depmia i nadeall [0 g bR 0D

Test method

ST/SG/AC. 10/11/Rev. 6 Amend. 1 38,3 UNTTED NATIONS “Recommendations on the TRANSPORT
OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 Amend. 1
Section 38.3

FIR AT

BEAIE O T Ml S s e it RIS AR HET ] D
ST/S6/AC. 10/11/Rev. 6 Amend. 1 38. 3 UNITED NATIONS “Recommendations on the TRANSPORT

Criterion OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 Amend. 1
Section 38.3
oA Gl iy
A*"“ ) B SR B 41 5%
ppearance Silvery Button metal shell
i B 2021-03-18 HraAede B 4 2021-03-25 ~ 2021-04-21
Accepted Date Test Date

o R s Bt ke sl il s AN b s RO L
ﬁ}'ﬂ‘ljﬁ 2 Altitude simulation, Thermal test,Vibration, Shock, External short
Test Items circuit, Crush, Forced discharge
AR, AR EFAICG T OGS T A BCT LR T bRvE T
ST/SG/ AC,. 10/ ll,’Rev. 6 Amend. 1 38. 3fRifiizk.,
M 4E#  |The sample has passed the test items of UNITED NATIONS Remm jeri? on the
TRANSPORT OF DANGEROUS GOODS™ Manual of Tests and Criteriah ev. b
Conclusion Amend. 1 38.3

L% H Wi (Date) :

HiE

Comment

#4400, 064g o Lithium content:0.064g. Asnf A il dp it ity

FAt P45 ik / R K 4 Dy
0 /
CAogzlrger;Zr Post Code
=094 W . F % Y
Approver: % ) 'W' Checker: %ﬁ% Compiler: @ﬁ

Ba%

Title:

Al R (Vice chief engineer)

e
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A =y o0 Tl o 3, 2
=2 P B 4 AR AR BRI ARRE LB S Bk = AFS | B
N Name of Test Standard requirement or The g i
0. P Clause Niimber of Standard Test Result | Conclusion | Remark
T L O TRl Behia S AL TS G Ak,
1 Eﬁﬁ}ﬂ ” WEH ¥ 1 At
: : See Appendix | T
Altitude UN Manual of Tests and Cri Leria Gl P.[Lw,|
simulation ST/SG/AC.10/11/Rev. 6 Amend. | Scction S
8.3 Test T.1
!I)Efl‘fﬂ .(" U N A e TR T AT R W cE 1k
) HIR d; '}',"f,ﬁ B STASGAAC 10/ 01 /Rev. 6 Amend. | 38,3 | W 2 st
mEeT, 2 e ¥ P i
See Appendix 2 1
Thermal test LN Manual of Tests and Criteria gl Ry f}-'ll:-:%‘('fl
ST/SG/AC. 10/11/Rev. 6 Amend. T Section
38.3 Test T.2
WA (e Tl SR T A Pl
: )] {it_'qf-ﬂi.:z ST/SG/AC 10711/ Rev. 6 Amend. | 38,3 | W % 3 ol
AT, 3 : SE >
; . = See Appendix 3 it
Vibration UN Manual of Tests and Criteria VR Ii"llc.‘ilhtl
ST/SG/AC L0/ /Rev. 6 Amend. 1 Section i
A8 Test 1.3
BEv [ 0T fake ot Widﬁ@ﬂ’iﬁiil;ﬁ FCCEITE IS
. ik '1!?;\;'”}: ST/SG/AC. 10/11/Rev, 6 Amend. 1 38,2 | LB % 4 Al
ST, J T S
See Appendix 4
Shock UN Manual of Tests and Criteria e P,Il.l;“,d
ST/SG/AC. 10/11/Rev. 6 Amend. | Section
38,3 Test 1.4
WA KT 1a b Tl i g sl i e A by
. &[‘ﬁ%ﬁ’ ?fi_.qijll” )E' ST/SG/ZAC. 10/11/Rov. 6 Amend. | 38. 3 I)MS” * 5 /\_*J
o BURTL 0 See Ap Ji% 5 EEiy /
EXterr:lal $hort UN Manual of Tests and Criteria Al b P:'.q*?(’d ‘
cilrcult ST/SGZAC. 1O/ 1L/ Rev. 6 Amend. 1 Section e
38.3 Test T. 5
Bedr I €T FER Sz b Wik g
: BIE !ﬂu}-'l:”E ST/SG/AC. 1O/ U1/ Rev. 6 Amend. | 38. 2% | WEH 7 6 A
B o) See Appendix 6 i
Crush UN Manual of Tests and Criteria s Passed )
ST/SG/ZAC. 10/11/Rev. 6 Amend. 1 Scetion e
38.3 Test T.6
Hi‘ﬁﬁ“‘f GRS T S 0T aRu by
TR AEFHEY ST/SG/AC 10711 /Rev. 6 Amend. 1 38,23 | BLpE 7
7 : T, B it g A4
Forced discharge |ux anual of Tests and Criteria 36e Appeugix ).r: t
Passed
ST/SG/AC. 10711 /Rev. 66 Amend. | Section L
38,5 Test T.8
This space intentionally lefo hlank
BFEA
8

Hor ) SR A
Test Environment
Condition

PREERE 1 20°C-23°C ; ST < /%
Ambient temperature:20°C-23°C;Ambient humidity:/%

2 OB

Subcontracted Test

Condition

ol )
Test ltem
SogiE | A4 / T ,
Subcontracted | Name Post Code
Laboratory Mo bk / W, ;
Address Tel
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5 | AR B 4 AR (o3 1S R
No. Name of Test Items | A]jtude simulation
2 B 2R A RIS HT Before RIS )G After Fg Ak | # A g | S
Y5 Sample Status B i S Vi FF 349 /E | Mass Loss | Residual B4/} %l
Sample Mass ocv Mass ocy ocv  |Other
No. /g IAY g AV /% /% Event
001 o ol 2. 9611 3.29 2. GefE’ |¢ 399 0. 00 100.00 | ©
002 i e 2. 9811 3,03 | 2.9818 | 3.23 0.00 | 100.00 | o
003 ol 2. 9939 v 33 | 2, 0049 | 8.3 0.00 | 100.00 | ©
004 e 2.9910 3.28 | 2.99%5 | 3.28 0.00 | 100.00 [ ©
005 o 2. 9946 3987 [ ‘29084 | 3.28 0.00 | 100.00 | o
006 L 2.9735 3. 08" 0kogae |1 3. 98 0.00 | 100.00 | ©
007 A Al 2. 9996 300 | 3.0003 |8 3929 0.00 | 100.00 | ©
008 . 3. 0001 3.995% | 3.0103 | @ 3.28 0.00 | 100.00 | ©
009 e 2., 9860 W o 0.00 | 100.00 | ©
010 T 2. 9941 3,24 | 2.9951 3. 24 0.00 | 100,00 | ©
011 e i Ba9TEE 2. 9802 0. 00 0
012 paan k| 5600 / 3. 0003 / 0. 00 / 0
013 i | 209548 2. 9565 / 0. 00 0
014 i e | 5,065 / 2. 9644 / 0. 00 0
015 i T | B 9705 2. 9805 0. 00 0
016 I 2.9764 / 0. 00 0
0 | mil e | 8857 / 2. 9590 / 0. 00 / 0
8 . gl s e |, 2o01E8 / 3.0132 / 0. 00 / 0
019 e | Tt / 2. 9760 / 0. 00 / 0
020 ey | (2.9468 / 2. 9477 / 0. 00 / 0

Kii: L-9B V-IRA DMK R-ZLEL F-RK 0-RMiE. RAA.

TMEMR . RBE. RARK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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No. Name of Test Items Thermal ‘fesdt
Ha | HSRA AR A Befurs MG Afer | g g5 | 04t 5| St
Yy Sample Status g | FFReE RZ JF 34, /& | Mass Loss| Residual &
Sample Mass ocv Mass ocv oCV  |Other
No. ‘g v /g N %% % Event
001 i 2. 9615 3. 29 2. 9586 3.28 0.10 99.70 | o
002 e 2. 9816 5.0 | marss | &ar 0.10 | 100.00 | ©
003 . 2. 9949 3.33 2, 9931 | .28 0. 09 98.50 | ©
004 s 2. 9925 5,08 | 8OO0 | 39w 0. 08 99.70 | o
005 L. 2.9954 | 3.28 | 2.9917 | 3.28 0.12 | 100.00 | ©
006 Tt 2. 9744 3. 28 DAOTIR |1 3.27 0. 09 99.70 | o
007 L L 3.0003 3009 | 2 9982 B 0. 07 99.39 | ©
008 W0 3.0103 3,980 3.0075 |03 27 0. 09 99.70 | o
009 ) 2. 9877 3.9 | 29340 | 897 0.11 100.00 | ©
010 el 2. 9951 3. 24 n9og3 | B.37 0.09 | 100.00 [ o
011 N o 2. 9780 0.07 0
012 s | 8.0008 2. 9982 / 0. 07 0
013 I L 2. 9538 0. 09 0
014 i | 2BEd / 2. 9617 / 0. 09 0
015 e o | 28805 2. 9770 / 0. 12 0
016 |  pur e | 29764 2.9731 0.11 / 0
017 W i DR I / 2. 9567 / 0.08 / 0
018 P oW 111 / 3.0106 / 0.09 / 0
019 f T ey |2 376D / 2. 9730 / 0. 10 / 0
el N oS (8 i / 2. 9449 / 0.09 / 0

i, LR VoA D-MRAR R-stEL P-Aek O-RAMF. RRBA. LMK, R#ER, LRX.
Note: 1.-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.




LAY TR AR AT (R 8]
o R E - RS

Shanghai Institute of Chemical Industry

Testing Co., Ltd. Test Report— Appendix 3

NO. 1121030518

5/10
5 5 3 B 4 AR i)
No. Name of Test Items | Vipration
X B AT H XIS B After I
W | HaERA RN Bofore | KEE A g gink | b | S
5 Sample Status % e E|l RE FF34 /R | Mass Loss | Residual | L&
Sample Mass ocv Mass ocv ocv Other
No. g v /g Y %o 1% Event
001 I 2.9586 | 3.28 | 29584 | 3.29 0.01 | 100.00 | ©
ndischarged
002 e s.9785 | 3.2¢ | 2.e797 | 3.28 .00 | dm.ae | @
003 i Mf'ﬂ. 2.9921 3, 28 2.9925 3.29 0. 00 100. 00 0
004 " 2.9900 | 3.27 | 2.9900 | 3.28 0.00 | 100.00 | o
005 AR 2.9917 3. 28 2.9916 3,29 0. 00 100. 00 0
Lndischarged
006 AT 2.9718 9. 27 9. 9798 3,98 0. 00 100. 00 0
Lndischarged
007 Al 9. 9982 3,97 2. 9986 3.28 0. 00 100. 00 0
Undischarged
008 - 3.0075 [ 3.2¢ | 3.0080 |3.28 0.00 | 100.00 | o
009 Al 2. 9844 3.7 2. 9852 3,28 0. 00 100. 00 0
Undischarged
010 AL 2.9923 5.27 2. 9928 3,28 0. 00 100. 00 0
Lndischarged
011 | il 2. 9780 2. 9786 0. 00 / 0
Fully discharged
012 R 2. 9982 2. 9985 0. 00 / 0
Fully discharged
: sE 2l g Qe / o ; :
013 i 2.9538 : 2. 9539 , 0. 00 0
SE IS : v ; 10
014 Fful }T;': :Iijschm'gud 2.9617 2.9618 0. 00 0
015 R 2.9770 2. 9778 0. 00 ; 0
Fully discharged
S = Sk _, ST y
016 Fully dij.k:clmrgu:l 2.9731 / 2. 9737 ¢ 0.00 0
017 ekl 2. 9567 / 9. 9568 / 0. 00 / 0
Fully discharged
SE4 il : i G .
018 Ful Ij;l':ji scharged 3.0106 / 3.0106 / 0. 00 / 0
SEA IS ‘ . c
019 T s 2. 9730 / 9. 9747 / 0. 00 v 0
SEA O . ‘
020 Ful IT;‘ discharged 2.9449 / 2. 9455 / 0.00 / U

£iie L-H V-RA DMK R-2KEL F-A2K 0-AihR. LiRA. Rk, RAE, AKX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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3 \ KRR B 4 A ki
No. Name of Test Items Shock
e I I»}\iﬁ‘?f'}_ Before 'ljyﬁfé? After FRIRE %Tf']/\ﬂé.[i:_ _ﬂ-_{&
e Sample Status RE | FRwE| ME F-3%+, /& | Mass Loss | Residual 7 -2
Sample Mass ocv Mass ocv ocv Other
No. /8 N /g IV % /% Event
001 e 9.9584 | 3,20 | 2.9588 | 3.20 0.00 | 100.00 | o
002 i, 2.9797 | 3.28 | 2.9802 | 3.28 0. 00 100.00 | ©
003 . 9.9925 | 3.29 | 2.9928 | 3.29 0.00 | 100.00 | ©
004 o 9.9900 | 3.28 | 2.9904 | 3.28 0.00 | 100.00 | ©
005 e 0.9916 | 3.29 | 2.9921 | 3.29 0.00 | 100.00 | ©
006 L 2.9728 | 3.28 | 2.9734 | 3.28 0.00 | 100.00 | ©
007 . 2.9986 | 3.28 2.9993 | 3.28 0. 00 100.00 | ©
008 Sl 3.0080 | 3.28 | 3.0084 | 3.28 0. 00 100.00 | ©
009 L o.0852 | 3.28 | 2.9856 | 3.28 0.00 | 100,00 | ©
010 e, 9.9928 | 3.28 | 29931 | 3.28 0.00 | 100.00 | ©
0 | e e | 29786 2. 9792 0. 00 0
T R / 2, 9988 0. 00 0
013 | il et | %9520 / 2. 9543 0. 00 0
O R B / 2, 9624 0. 00 0
015 | sl e | 29778 / 2. 9783 0. 00 0
0 | it et | 2 B78T / 2.9741 / 0. 00 / 0
0% | s e | %8568 / 2.9572 / 0. 00 / 0
OB | mal e | 50108 / 3.0109 / 0.00 / 0
019 | gttt 0 | 29747 / 2.9752 / 0. 00 / 0
00 | il el | 29455 / 2. 9458 / 0. 00 / 0

. Lokl V-iRA DAk R-aREL F-R K 0-RMR. L. FpRAR . Ak Z. &K,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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o 5 ¥ 5 B 4 A% 514 o
i, ‘ Name of Test Items External short circuit
Hdn b5 H sk A 5 E R H R N
Sample No. Sample Status Max. Externﬁl:Tcmperalure et Eer

i lflltl?iﬁ!t%gt—!d 66. 1 0

H2 Umlﬁfﬁ!&%ge(l B8 ')

bo3 i;miﬁgﬁﬁged 66. 3 0

e L'ml-i){;gi:iged 66. 0 0

0y Undf:gigigod 65.9 0O

i {fm-};tfﬂigm 66. 5 0

i Undﬁégifiged 65. 8 0

008 Undﬁ;fﬁjigcd 65.2 0

b Und?ifﬁ!ﬁged 65. 5 o

WL Und?igﬁ?%gud 66. 7 0

o Ful L?? Tifi{c’llx_llm'gecl 26. 4 0

o2 Ful 19;'; /L‘i\l)ﬁl IITIa rged 56. 8 0

013 Fnlﬁffﬂ%ﬂ&nged hb. 2 O

dia Fullzﬁ?;i-jfclll%argwl 26. 7 (o)

0i5 Fuiﬁ??ﬁ%ﬂﬁ;rgnd 7.0 0

uip FUlﬁEﬁ?ﬁﬁ;rgml 56.8 0

017 Fulﬁfiﬁﬂginged 56. 5 0

s IM1f§iﬁfﬂﬁngcd 57.2 0

012 Flllf_\?{(ll::iﬁsj{clllill'ged 57.0 0

020 prisendil 56. 9 ”

Fully discharged

%oi: DRAK RALEL PRk O-GMAk. ZAXK. RAKK.
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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i 6 Hrm R B 4 A 16
No. Name of Test Items Crush
¥ o = g
Hatis TERIES W i A G
Sample No. Sample Status ks "Xtemﬁc i Other Event
021 ‘ -{KJ},*UL'. / 0
Undischarged
SR .
Q22 Undischarged 4 O
ol
023 A 0
Undischarged
= Aty /
024 Undischarged 4 0
3 R
025 Undischarged 4 o
‘ SEASTIH /
026 Fully discharged 4 0
seA IOl /
027 Fully discharged i 0
. SEATOL, /
028 Fully discharged / o
TEATROR
023 Fully discharged / 0
RPN
. SEA /
030 Fully discharged / 0
DR This space intentionally left

blank

iz D-MRR F-A2K O-RfRk. AAK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A5 ; Von| T B 4 Bl
No. Name of Test Items Forced discharge
¥ o 4a g £ ok
Houdh5 ‘*-f"uv'])f.g i L
Sample No. Sample Status

Other Event

SEAT O

031 Fully discharged 0
032 Ful l)}h ?riﬁ;(clilill‘goll 0
Py
033 Ful lJ}EJ-:;i};%:}Eal‘gl>(l 0
034 Ful ]{ififfi'f{'?:}]uarged 0
035 Ful l}} ?:;ilif*[ilial'gn(l 0
036 Ful 1? fxlitiﬁ:?rthin'gad Y
037 Pul 1?{:1\1}35:::11“(; 0
038 Ful I%Tiji;{crlirgwd 0
039 Ful 17\? j;qfclltl_{a reged 0
040 Ful 1'}»LJ ii\liﬁfcilifargml 0
Ul"ﬁﬁ This space intentionally

left blank

ik DRI F-ARK O-RMfh. AKX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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